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Following the test set forth below  (1)As shown in item 4~7
the sample shall be left in normal 5 _ _
temperature and humidity );:ggtagtﬁesustance.
17 Resistance | conditions for an hour before the mas Max
Humidity measurements are made: 3)Insulation Resistance:
1)Temperature:40£2°C 10MQ Min
2)Relative Humidity:90~95%
3)Time:96 hours
5. SOLDERING CONDITIONS:
B Condition for Reflow Soldering — S.M.T Series
MAX 260°
5RO~ N
230° - Z ,,,,, ,&
150°
Room
Temperature
5~10
120~150sec e >e6
TIME(sec)

B The condition mentioned above is the temperature on the Cu foil of the
PCB surface. There are cases where board's temperature greatly differs
from switch's surface be used not to allow switch's surface temperature to
exceed 260C.

B Manual Soldering

Soldering Temperature Max.350°C

Continuous Soldering Time Max. 5 seconds

B Precautions in Handling

1. Care should be exercised so that flux from the upper part of the printed circuit
board does not adhere to the switch.

2. Except for washable type do not wash the switch body.

3.

4. Please make sure that there is no flux rose over the surface of the PCB
PCB
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1. Style
This specification describes “TACTILE SWITCH”, mainly used as signal
switch of electric devices, with the general requirements of mechanical and
electrical characteristic.

1.1 Operating Temperature Range: -25°C+70°C

o
Switch

= Syrchroscope

5V DC 5KQ
-

1.2 Storage Temperature Range :-30°C+80°C
2. Current Range: 50mA, 12 VDC
3.Type of Actuation: Tactile feedback
4.Test Sequence:
ITEM | DESCRIPTION TEST CONDITIONS REQUIREMENTS
L
% There shall be no
< 1 Visual By visual examination check without |defects that affect the
= Examination |any out pressure & testing. serviceability of the
Q product.
<
Applying a static load 1.5~2 times
Contact [the operating force to the center
2 Resistance |made with a 1 kHz small current 100mQ Max.
contact resistance meter.
W Measurements shall be made
5 . : .
AR Insglatlon f0||OWI!’1g application _of 500V DC 100MQ Min.
< Resistance |potential across terminals and cover
E for 1 minute +5 seconds.
O Dielectric {250 V AC(50Hz or 60Hz) shall be
LL : . . : There shall be no
@ | 4 | Withstanding |applied across terminals and cover
w . breakdown or flashover.
o Voltage |for 1 minute
% 5 | Capacitance |1 MHz +10kHz 5 pF max.
5 3 to 4 operations at a rate of 1|5 m seconds Max.
L cycles per second
w
6. Bounce

o msMax ‘Bmstxr




directions including the
directions of operation
(Test time: 2 hours each
direction.
( Swing distance=1.5mm

FILE NO. E-V-ATO1
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Page. 2 | 4
Applietd In the direction of OF
operation.
- |Operating P K N R > !
© |Force 100450 | 160450 | 260:50 | 320480 | 5204130
| [9BNEAON] | [LSBBNEAON] | [2ABNEANN] | RISGNETBAN| BOSNAZIAN
Placing the switch such that
the direction of switch
operation is vertical and then
8. |Stroke gradually increasing the load 0.25 +0.2/-0.1 mm
applied to the stem, the stroke
distance for the stem to come
to a stop shall be measured.
W Placing the switch such that  |[®As shown in item 4~7
%) the direction of switch @Contact Resistance:
< Sto operation is vertical, a static 200mQ Max '
= o Str(fn i [load of 3 kgf(29.4N) shall be _ |
o g applied in the direction of stem |®Insulation Resistance:
L operation for a period of 15 10MQ Min
H_J seconds
= 522232%2 Hole Type _ ®Shall be free from pronounced
O g Temperature:260 | =y - cklash and falling-off
o +5°C alling-off or
% @Duration of Solder breakage t_er_mmals
Solder Heat : @As shown initem 4~ 5
O | 10. : Immersion: 5 £ 1 seconds. : _
L Resistance : (Contact Resistance:
S ®Frequency of Soldering 200MO Max
Process 2 times max. ( Insulation Resistance:
(PCB is 1.6 mm in thickness) 10MO Min '
BSMT Type ~DTSM Series(4/4)
Shall be vibrated in accordance with | As shown in item 4~7
Method 201A of MIL-STD-202F . )
] . (Contact Resistance:
(Frequency: 10-55-10Hz in 200mE Max
1-rpin/gyc|e. i Insulation Resistance:
11 Vibration (Direction: 3 vertical ( 10MC2 Min
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Shall be shocked in accordance with

1)Temperature:80£2°C

2)Time:96 hours

L 1)As shown in item 4~7
LZJ Method 213B condition A of 5 i .
Z MIL-STD-202F )Contact Resistance:
2| 12 Shock  |1)Acceleration; 50G 200mQ Max
e) 2)Action time:11+1m seconds 3)Insulation Resistance:
g 3)Testing Direction: 6 sides 10MQ Min
w 4)Test Cycle: 3 times in each direction
:(l '2I'2r50+u?<;:10r(1;Hole Soldering 1) Temperature : No anti-soldering and the
= Lead-Free solder : M705E JIS Z 3282|COVerage of dipping into
< | 13 | Solder ability | A (Tin 96.5% - Silver 3% - Copper ~ (S0lder must more than
) 0.5%) 66% was requested.
%J 2)Flux : 5~10 sec .
3)Duration of solder Immersion:5+1 sec
Measurements shall be made 1)As shown initem 4 -~ 5
following the test forth below: 2)Operating force:+50% of
1)5 mA,5 VDC resistive load initial force.
2)Applying a static load the operating |3)Contact Resistance:
force to the center of the stem in 100Q Max
- the direction of operation 4)Insulation Resistance:
- 3)Cycle of Operation: 10MQ Min
@ 14 Operating (Through Hole ~ S.M.T 5)Bounce:
< Life Dome=Phosphor Bronze) 10 m seconds Max
S 200,000 cycle’s Min. For 100,160gf
a 100,000 cycle’s Min. For 260gf
50,000 cycle’s Min. For 320,520gf
(S.M.T Dome=Stainless Steel)
1,000,000 cycle’s Min~100,160gf
500,000 cycle’s Min~260gf
300,000 cycle's Min~320 ~ 520gf
Following the test set forth below  (1)As shown in item 4~7
the sample shall be left in normal _ _
Resistance |temperature and humidity z)gggrtr?g I\'}:)“:"Stance'
u | 15 Low conditions for an hour before the
8 Temperature | measurements are made: 3)Insulation Resistance:
% 1)Temperature:-25+3°C 10MQ Min
& 2)Time:96 hours
s Following the test set forth below  [1)as shown in item 4~7
b the sample shall be left in normal , _
“;J Resistance |temperature and humidity 2)Contact Resistance:
16 High conditions for an hour before the 200mQ Max
Temperature| measurements are made: 3)Insulation Resistance:

10MQ Min




®
D DAILYWELL ELECTRONICS CO., LTD. Stamp: Report No: T-002
Part Number Part Name material Model Supplier Deltjeafttéon Report No Attachment
COVER Stainless Steel SUS430 ’j\HiF' 2012/1/9 CE/2011/10427 @
plastic | PA9T2458 NA fioot 2011/11/1 CE/2011/A4649 B
STEM
Toner Brown T 2012/1/4 CE/2011/C5251 f
CONTACT | Phosphor C5210R b i 2011/7/25 | CE/2011/707347 i
Bronze
DTSM-62N-V- _ FR52G30NH ”
T/R plastic NC T”'HF, 2011/5/12 CE/2011/51378 @
BASE
Brown e
Toner (63051) T 2012/1/4 CE/2011/C5252 b
TERMINAL brass C2680R 1 2011/3/3 CE/2011/23797 B
Nickel- Nickel- ] ¢ 2011/3/21 | CANEC1100854406 B
Plating Plating s
Plating layer
silvering- | silvering- SGTE | 2011/3/21 | CANEC1100854407 b
plating plating
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Test Report

ARTHATERMDA TRERE) O OO
SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

RTRRERE R T, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

#h b & A% (Sample Description) : NE54R

Hm A EE (Style/Item No.) ;430
Wt B #f (Sample Receiving Date) 0 2012/01/02
) 3XHA M) (Testing Period) : 2012/01/02 TO 2012/01/09

R & K (Test Results) FHA T —H8 (Please refer to next pages).

&35 (Conclusion) : RIEEP PR, g~ 45 R~ SEL - SRBRR S AB R AIRERTS
RoHS354~2002/95/EChY £ 3735 42011/65/EU=Z & K (Based on the performed tests on
submitted samples, the test results of Cadmium, Lead, Mercury, Hexavalent
Chromium Cr(VI), PBBs and PBDEs comply with the limits as set by RoHS Directive
2011/65/EU Annex II; recasting 2002/95/EC.)

Signed for and o
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. BrIEAFH » MRS HERESHERRG AT - ARERKEARFEIFA] - FrlE e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Ll iaERI S A G R /AT | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /#7[Ti TLA% T3 T HER% 335 + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)
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%
SH
£

NO

BARBALERNARR S
ENG FA STAINLESS STEEL INDUSTRY CO., LTD.

i T KB B Ao F 38206 5 225%
. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

B2 & K (Test Results)
i) 2%, €542 (PART NAME)No.1 4.% 45 K (SILVER COLORED METAL SHEET)
¥ p: 1 & 2
(Test Items) (Unit) (Method) (MDL) No.1 (Limit)
43 / Cadmium (Cd) mg/kg |ZFIEC 62321: 2008F %, ABRAEBELT 2 n.d. 100
BTG4 . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |ZFIEC 62321: 2008F %, ABRJEBLT 2 n.d. 1000
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |ZFIEC 62321: 2008F 7%, BB LT 2 n.d. 1000
BTG4 . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
A8 4% / Hexavalent Chromium *x SFIEC 62321: 2008% 3%, RHF/KIERE # Negative #
Cr(VI) ). / With reference to IEC 62321:
2008 and performed by Boiling water
extraction Method.#
A RFIRFEE / Perfluorooctane mg/kg |%#US EPA 3540C: 199677 7%, VAZARRE M 10 n.d. -
sulfonates (PFOS-Acid, Metal VE BN SRR ASE. / With
Salt, Amide) reference to US EPA 3540C: 1996 method
for PFOS Content. Analysis was
performed by LC/MS.
A RFE (4) / PFOA (CAS No.: mg/kg |%#US EPA 3540C: 199677 7%, VARARREHF 10 n.d. -
335-67-1) VR RBRRAERFR(E)SE. / Vith
reference to US EPA 3540C: 1996 method
for PFOA Content. Analysis was
performed by LC/MS.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. BrIEAFH » MRS HERESHERRG AT - ARERKEARFEIFA] - FrlE e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /#7617 F1A% T 2 FLHERS 335 + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

SRR R IRAR]

Member of the SGS Group (SGS SA)






SGS

R ARE

3A5(No.) : CE/2012/10427 B #(Date) : 2012/01/09 &K (Page) : 3 of 11
Test Report

AR TBEATE YA P2 8

SHENG FA STAINLESS STEEL INDUSTRY CO.,

EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD.,

YUNGKANG DIST.,

LTD.

TAINAN CITY, TAIWAN, R. O. C.

e

3 3l -
AR o A 3% ToBN | Reenin) | o
(Test Items) (Unit) (Method) (MDL) No.1 (Limit)

ARRN—_WERFXITHE / BBP % SFEN 14372, ARADRH/E & i) = 0.003 n.d. -
(Benzyl butyl phthalate) (CAS / With reference to EN 14372. Analy51s
No.: 85-68-7) was performed by GC/MS.
MEA_TER— (2-CHATHR)E / % S FEN 14372, A A8 RH/E iE a2 0.003 n.d. -
DEHP (Di- (2-ethylhexy1) / With reference to EN 14372. Analy51s
phthalate) (CAS No.: 117-81-7) was performed by GC/MS.
AR Ve — 2 KB / DIDP (Di- % SHEN 14372, VAR 8RBT/ H sk #rin = 0.01 n.d. -
isodecyl phthalate) (CAS No.: / With reference to EN 14372. Analy51s
26761-40-0) was performed by GC/MS.
MR—_WEE—R I8 / DINP (Di- % SHEN 14372, VAR 8RB AT/ H sk #in) = 0.01 n.d. -
isononyl phthalate) (CAS No.: / With reference to EN 14372. Analy51s
28553-12-0) was performed by GC/MS.
AR —_WER—E¥% / DNOP (Di-n- % SHEN 14372, VAR 8RB AT/ H sk #in) = 0.003 n.d. -
octyl phthalate) (CAS No.: 117- / With reference to EN 14372. Analy51s
84-0) was performed by GC/MS.
AR —_WEL—TH / DBP (Dibutyl % |%FEN 14372, WRARRAT/E G ME 2 0.003 n.d. -
phthalate) (CAS No.: 84-74-2) / With reference to EN 14372. Analy51s

was performed by GC/MS.
SRR+ = mg/kg |%#US EPA 3540C ik, A RAAEH /K 5 n.d. -
Hexabromocyclododecane (HBCDD) ﬁ% ). / With reference to US EPA
(CAS No.: 25637-99-4) 3540C method. Analysis was performed

by GC/MS.
HE / Halogen
% (;?L) / Halogen-Fluorine (F) 50 n.d. -
(CAS No.: 14762-94-8)
W% (#) / Halogen-Chlorine (Cl) % #BS EN 14582:2007, R #F R AT 50 n.d. -
(CAS No.: 22537-15-1) M. / With reference to BS EN
B % (/&) / Halogen-Bromine (Br) mg/kg 14582:2007. Analysis was performed by 50 n.d. -
(CAS No.: 10097-32-2) IC.
ﬂ'%‘(ﬁﬁ) / Halogen-Iodine (I) 50 n.d. -
(CAS No.: 14362-44-8)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the

Company. FRIEAHI - S

RO R B

o REEAAA DB » FATEHHR -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and,
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SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.
EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

A2 £ A 3% raEgm | EF
(Test Items) (Unit) (Method) AR AL {Resnlt) Fﬁ{ﬁ
(MDL) No.1 (Limit)

% AW KA / Sum of PBBs - n.d. 1000
— &K / Monobromobiphenyl 5 n.d. -
— R WK / Dibromobiphenyl 5 n.d. -
Z &M / Tribromobiphenyl 5 n.d. -
WA R / Tetrabromobiphenyl 5 n.d. -
BRI / Pentabromobiphenyl 5 n.d. -
N R / Hexabromobiphenyl 5 n.d. -
Li8WEK / Heptabromobiphenyl 5 n.d. -
NiBTEAR / Octabromobiphenyl 5 n.d. -
LRI R / Nonabromobiphenyl 5 n.d. -
TRWE / Decabromobipheny] » f;ig;;ﬁ“i‘Wfiﬁgi‘i;;if“fi’%z’zﬁ/ 5 o i

3 AMAEBMA / Sunm of PBDEs o 6‘2:21: 2008 and performed by GC/MS. _ n-d. 1000
— B 2KE / Monobromodiphenyl ether 5 n.d. -
Z8W K& / Dibromodiphenyl ether 5 n.d. -
Z BB KEE / Tribromodiphenyl ether 5 n.d. -
V980 KBk / Tetrabromodiphenyl ether 5 n.d. -
BT REE / Pentabromodiphenyl ether 5 n.d. -
NI RB% / Hexabromodiphenyl ether 5 n.d. -
LA KEk / Heptabromodiphenyl ether 5 n.d. -
N T 3KE% / Octabromodiphenyl ether 5 n.d. -
BT KB / Nonabromodiphenyl ether 5 n.d. -
%9 K& / Decabromodiphenyl ether 5 n.d. -
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A BRI ERDA RR A
SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.
EH T AREEMFIE2065225%

NO.

22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

3 (Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (K#ih)

3. MDL = Method Detection Limit (77 8845 RAH)

4. "-" = Not Regulated (£ 3AAE)

5. **= Qualitative analysis (No Unit) T \*&( ﬁlf'

6. # = a. Positive means the presence of CrVI on the tested areas

(Positive & 78 3 B 38 8] 2] < 18 48 )
b. Negative means the absence of CrVI on the tested areas

(Negative & 7 il 3 B 3B A8 R 2] < {H48)

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg with

50 cm? tested areas. / FIARIE/E=0.02 mg/kg with 50 cm? (tested areas)

PFOS 4% # H M (Reference Information) : 354 2006/122/EC (Directive 2006/122/EC)

(1) 4" 7T AT 35 LR A AR H RELE &5 EFIREFARKA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005% by mass.)

(2) J%%TTT AT Lo E RS RE R LM, BEEM LeRAANR L APFOSE R4 L B mig L3t
HPPOSEEREFARIN.1%, MGEDRIEEEZWE, tw RPFOSEE EMWE ¥ 25 R AN lug/m?2.

(May not be placed on the market in semi-finished products or articles, or parts thereof, if the

concentration of PFOS is equal to or higher than 0.1% by mass calculated with reference to the mass of

structurally or microstructurally distinct parts that contain PFOS or, for textiles or other coated

materials, if the amount of PFOS is equal to or higher than lug/m2 of the coated material.)
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AR TBEATE YA P2 8

SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

EH T AREEMFIE2065225%

NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

1) BRAERTOREE MM > b LT REMB - (SELRKF %R ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AR : #%1% / Name of the person who made measurement: Climbgreat Yang
3) MR & EA :5R4&E / Name of the person in charge of measurement: Troy Chang

3z

# ~ ®#4E% / Cutting ~ Preparation

v

AR LS EE / Sample Measurement

4 Pb~ 43 Cd % Hg %44 Cr

\4 \4 v
IR B 094 H f R i B BRI AT I L (de T & R G B R B R R AE At B bk /Add
Fir+) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of

different sample material (as below table) l digestion reagent

v v

@35 / Filtration h Ao th E i E BT AT AL
y

I / Heat to appropriate
| 7% | Residue |

| %% | Solution |

temperature to extract

1) @ﬁl‘&%ﬁ‘)};— / Alkali Fusion V:r\%:l—"fﬁi&/,}g*i% / COOI,
v 2) HB#®uEM# /HClto dissolve filter digestate through filter

| A8 AT R T B AR K | ICP-AES | T

H{uBg k464 / Digestion Acid
EoK, HiE;, BEE, SRR, TAK/ diphenyl-carbazide for
Aqua regia, HNOs;, HCI, HF, H,0, color development

#oAME / Sample Material
W, 4, 4, 158 |
Steel, copper, aluminum, solder

N EFHEE |Add

¥ 3% | Glass

a8, fLAE | HNOYHF i

&, 44, 4, ME

Gold, platinum, palladium, ceramic
4% /| Silver

# B / Plastic

44 / Others

I /K /Aquaregia
VRRINE-T R AR ER &
A4 s R R AL 540 nm g R
& | measure the
absorbance at 540 nm by
UV-VIS

8 [ HNO;
BRBR, AUk, AliER, g /| HySO4 Hy0, HNO; HCI
e NALFTEE 2 %4 % Any acid to total digestion
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ABRTHMTERNA RR S 0O A

SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

ERXERMMAER |
Analytical flow chart of Soxhlet extraction (LC/MS) procedure
| RRAAE - H%M#H [ Name of the person who made measurement: Roman Wong
B AR A EFA R4 HE [ Name of the person in charge of measurement: Troy Chang
[RRER: 2RFRBBDREFR(E) - XE=kILEY |
Test Items: PFOS/PFOA - Benzotriazole ]

HSAT R/ |
Sample pretreatment/separation

Heo AR A & AR/
Sample extraction by soxhlet method

v

BRI M FRE ]
Concentrate/Dilute Extracted solution

v

VAIRAR R AT SRR AT S IR/
Analysis was performed by LC/MS

v

#4% / Data
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ABRTBMIE RN A RR S O OO
SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

FRERMTAAZR
Analytical flow chart of Soxhlet extraction (GC/MS) procedure

B AR AB : 3385, #% / Name of the person who made measurement: Roman Wong
B AR A EF A R&HE [ Name of the person in charge of measurement: Troy Chang

a8 8: TEH XL =okHLAY SRB+ - IH - BEFRE R XA Tl -
A #A1LS4 | Test ltems: Phthalate~Benzotriazole-HBCDD-NP~DBBT-Organic

phosphorus compounds )

BT RE H /
Sample pretreatment/separation

!

Heom ERIR A & N FERGE /
Sample extraction by soxhlet method

!

BRI M FRE ]
Concentrate/Dilute Extracted solution

!

RAADRATH BE AT /
Analysis was performed by GC/MS

!

#4% / Data
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ABRTHMTERNA RR S 0O A

SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

2#ri#AZE | Analytical flow chart

] MAANE - H5W / Name of the person who made measurement: Roman Wong
u B A& A k% E [ Name of the person in charge of measurement: Troy Chang
[ 228 B (Test Items): $ 2B ¥/ % 40 X8 - W #&-A-% /| PBB/PBDE, TBBP-A-bis ]

M RBRAZA | First testing process ——p  i&4F 141 # #42 & / Optional screen process sssssss #3242 4 / Confirmation process = = p

tk& / Sample

& AT R IE / Sample pretreatment

3

-

n

. ntE ¥ | Screen analysis

:IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
v

#SEHE / Sample extraction method

T
v

ERUR L 4/#4E | Concentrate/Dilute Extracted solution

T
v

¥k i@k / Filter

[}
v

fAA0 AT H A 54 / Analysis by GC/MS

|
v

Issue Report / #3734
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SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

EH T AREEMFIE2065225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

B ¥ 2#i%4 B / Analytical flow chart of halogen content

1) MR AE : B3k / Name of the person who made measurement: Rita Chen
2) AlFR A F A JR%&# [ Name of the person in charge of measurement: Troy Chang

Tl L U
Sample pretreatment/separation

v

FE R AR S RS Y
Weighting and putting sample in cell

'

et IS SEd
Oxygen Bomb Combustion / Absorption

'

ﬁrfﬁi w2 A/
Dilution to fixed volume

'

4t 4T RA T
Analysis was performed by IC
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SHENG FA STAINLESS STEEL INDUSTRY CO., LTD.

i T A B AT 582065 225%
NO. 22, LANE 206, HEPING RD., YUNGKANG DIST., TAINAN CITY, TAIWAN, R. O. C.

* BAVTAREART > AATETRRNZAES/FE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2012/10427

SGSE12104270101

*% 4RA LB (End of Report) **
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Test Report No. : CE/2011/A4649 Date : 2011/11/01  Page : 1 of 13
KURARAY CO., LTD. {0 O RO
OTE CENTER BLDG., 1-1-3, OTEMACH]I, CHIYODA-KU, TOKYO, JAPAN
The following sample(s) was/were submitted and identified by/on behalf of the client as:
Sample Description . NEW HEAT RESISTANT POLYAMIDE RESIN
Style/ltem No. . GENESTAR GW2458HF-1-NA
Sample Receiving Date . 2011/10/25
Testing Period : 2011/10/25 TO 2011/11/01
Test Result(s) . Please refer to next page(s).
Conclusion . Base upon the performed tests by submitted samples, the test results of PAHs

comply with the PAHs requirement according to (Category 1) of ZEK 01.2-08 of
German ZLS and its amendments.

Signed for and ohx
SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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KURARAY CO., LTD. 0O
OTE CENTER BLDG., 1-1-3, OTEMACHI, CHIYODA-KU, TOKYO, JAPAN

Test Result(s)
PART NAME No.1 : CREAM PLASTIC PELLETS
Result
Test Item(s Unit Method MDL
) ! No.1
Cadmium (Cd) mg/kg [With reference to IEC 62321: 2008 and 2 n.d.
performed by ICP-AES.
Lead (Pb) mg/kg |With reference to IEC 62321: 2008 and 2 n.d.
performed by ICP-AES.
Mercury (Hg) mg/kg |With reference to IEC 62321: 2008 and 2 n.d.
performed by ICP-AES.
Hexavalent Chromium Cr(VI) mg/kg [With reference to IEC 62321: 2008 and 2 n.d.
performed by UV-VIS.
BBP (Benzyl butyl phthalate) (CAS % With reference to EN 14372. Analysis 0.003 n.d.
No.: 85-68-7) was performed by GC/MS.
DEHP (Di- (2-ethylhexyl) phthalate) % With reference to EN 14372. Analysis 0.003 n.d.
(CAS No.: 117-81-7) was performed by GC/MS.
DIDP (Di-isodecyl phthalate) (CAS % With reference to EN 14372. Analysis 0.01 n.d.
No.: 26761-40-0) was performed by GC/MS.
DINP (Di-isonony! phthalate) (CAS % With reference to EN 14372. Analysis 0.01 n.d.
No.: 28553-12-0) was performed by GC/MS.
DNOP (Di-n-octyl phthalate) (CAS % With reference to EN 14372. Analysis 0.003 n.d.
No.: 117-84-0) was performed by GC/MS.
DBP (Dibutyl phthalate) (CAS No.: % With reference to EN 14372. Analysis 0.003 n.d.
84-74-2) was performed by GC/MS.
Hexabromocyclododecane (HBCDD) [ mg/kg [With reference to US EPA 3540C 5 n.d.
(CAS No.: 25637-99-4) method. Analysis was performed by
GC/MS.
Perfluorooctane sulfonates (PFOS- mg/kg |With reference to US EPA 3540C: 10 n.d.
Acid, Metal Salt, Amide) 1996 method for PFOS Content.
Analysis was performed by LC/MS.
PFOA (CAS No.: 335-67-1) mg/kg |With reference to US EPA 3540C: 10 n.d.
1996 method for PFOA Content.
Analysis was performed by LC/MS.
PVC ** Analysis was performed by FTIR and - Negative
FLAME Test.
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: Result

Test Item(s) Unit Method MDL No 1
Sum of PBBs - n.d.
Monobromobiphenyl 5 n.d.
Dibromobiphenyl 5 n.d.
Tribromobiphenyl 5 n.d.
Tetrabromobiphenyl 5 n.d.
Pentabromobiphenyl 5 n.d.
Hexabromobiphenyl 5 n.d.
Heptabromobiphenyl 5 n.d.
Octabromobiphenyl 5 n.d.
Nonabromobiphenyl 5 n.d.
Decabromobiphenyl malkg With reference to IEC 62321: 2008 and 5 n.d.
Sum of PBDEs performed by GC/MS. - n.d.
Monobromodiphenyl ether 5 n.d.
Dibromodiphenyl ether 5 n.d.
Tribromodiphenyl ether 5 n.d.
Tetrabromodiphenyl ether 5 n.d.
Pentabromodiphenyl ether 5 n.d.
Hexabromodiphenyl ether 5 n.d.
Heptabromodiphenyl ether 5 n.d.
Octabromodiphenyl ether 5 n.d.
Nonabromodiphenyl ether 5 n.d.
Decabromodiphenyl ether 5 n.d.
Halogen
Halogen-Fluorine (F) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 2200
14762-94-8) Analysis was performed by IC.
Halogen-Chlorine (CI) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 n.d.
22537-15-1) Analysis was performed by IC.
Halogen-Bromine (Br) (CAS No.: mg/kg |With reference to BS EN 14582:2007. 50 95800
10097-32-2) Analysis was performed by IC.
Halogen-lodine (I) (CAS No.: 14362- | mg/kg [With reference to BS EN 14582:2007. 50 n.d.
44-8) Analysis was performed by IC.
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Test Item(s) Unit Method MDL Result

No.1

Polynuclear Aromatic

Hydrocarbons (PAHS)

Acenaphthene (CAS No.: 83-32-9) 0.2 n.d.

Acenaphthylene (CAS No.: 208-96-8) 0.2 n.d.

Anthracene (CAS No.: 120-12-7) 0.2 n.d.

Benzo[a]anthracene (CAS No.: 56- 0.2 n.d.

55-3)

Benzo[a]pyrene (CAS No.: 50-32-8) 0.2 n.d.

Benzolb]fluoranthene (CAS No.: 205- 0.2 n.d.

99-2)

Benzolg,h,i]perylene (CAS No.: 191- 0.2 n.d.

24-2)

Benzo[K]fluoranthene (CAS No.: 207- With reference to ZLS standard ZEK 0.2 n.d.

08-9) mg/kg [01.2-08 method. Analysis was

Chrysene (CAS No.: 218-01-9) performed by GC/MS. 0.2 n.d.

Dibenzo[a,h]anthracene (CAS No.: 0.2 n.d.

53-70-3)

Fluoranthene (CAS No.: 206-44-0) 0.2 n.d.

Fluorene (CAS No.: 86-73-7) 0.2 n.d.

Indeno[1,2,3-c,d] pyrene (CAS No.: 0.2 n.d.

193-39-5)

Naphthalene (CAS No.: 91-20-3) 0.2 n.d.

Phenanthrene (CAS No.: 85-01-8) 0.2 n.d.

Pyrene (CAS No.: 129-00-0) 0.2 n.d.

Sum of 16 PAHs - n.d.
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Note :

mg/kg = ppm ; 0.1wt% = 1000ppm

n.d. = Not Detected

MDL = Method Detection Limit

" -" = Not Regulated

** = Qualitative analysis (No Unit)

Negative = Undetectable / Positive = Detectable

Reference information for PAHSs:
Requirement of ZEK 01.2-08 : Restraining maximum values for products

Parameter Category 1 Category 2 Category 3

Materials not falling under Materials not falling under
category 1 with foreseeable category 1 or 2 with
contact to skin for longer than [foreseeable contact to skin for

Material indented to be put in
the mouth or toys for
children aged < 36 months

o ) 30 seconds (long-term skin less than 30 seconds (short-
with intended skin contact. .
contact). term skin contact).
Benzo[a]pyrene <MDL (<0.2)* 1 20
(mg/kg)
Sum of 16 <MDL (<0.2)* 10 200

EPA-PAH (mg/kg)*

Remark :

* = Only PAH substances >0.2 mg/kg are taken into account while calculating the sum of PAHs

** = |If the limits of category 1 are surpassed but the limits of category 2 still met, the confirmation of suitability of
contact with foodstuff or the oral mucosa can be verified by an additional specific migration test of the PAH
components according to EN 1186, ff. and § 64 LFBG 80.30-1. The results of the migration test shall be evaluated
according to law criteria for foodstuff.

PFOS Reference Information : Directive 2006/122/EC
(1) May not be placed on the market or used as a substance or constituent of preparations in a concentration equal

to or higher than 0.005 % by mass.
(2) May not be placed on the market in semi-finished products or articles, or parts thereof, if the concentration of

PFOS is equal to or higher than 0.1 % by mass calculated with reference to the mass of structurally or
microstructurally distinct parts that contain PFOS or, for textiles or other coated materials, if the amount of PFOS is

equal to or higher than 1ug/m2 of the coated material.
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1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
(Cr®" test method excluded)

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

| Cutting / Preparation |

A 4
Sample Measurement
H Cré*
Pb -~ Cd g
A 4 A 4 A 4
depended on different sample
material (as below table) HNO3/HCI/HF digestion reagent
Y {V A 4
Filtration Heat to appropriate
il temperature to extract
- Residue v
Solution
47 Cool, filter digestate
, 1) Alkali Fusion through filter
l 2) HCI to dissolve 7
| ICP-AES | Add diphenyl-carbazide for
Sample Material Digestion Acid color development
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, v
Glass HNO4/HF measure the absorbance
Gold, platinum, palladium, ceramic | Aqua regia at 540 nm by UV-VIS
Silver HNO;
Plastic H,SO,4, H,0,, HNO3, HCI
Others Any acid to total digestion
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Analytical flow chart of Soxhlet extraction (LC/MS) procedure

B Name of the person who made measurement: Roman Wong
B Name of the person in charge of measurement: Troy Chang

[ Test Items: PFOS/PFOA - Benzotriazole ]

Sample pretreatment/separation

)

Sample extraction by soxhlet method

'

Concentrate/Dilute Extracted solution

!

Analysis was performed by LC/MS

!

Data
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Analytical flow chart

B Name of the person who made measurement: Roman Wong
B Name of the person in charge of measurement: Troy Chang

[ Test ltems: PBB/PBDE, TBBP-A-hbis ]

First testing process — Optional screen process =-==--- Confirmation process = -»

Sample

v

Sample pretreatment

Screen analysis

lllllllllllIIIIIIIIlllllllllllllllllll

\

Sample extraction method
T
v

Concentrate/Dilute Extracted solution

Analysis by GC/MS

T
v

Issue Report
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Analysis flow chart for determination of PVC in material

B Name of the person who made measurement: Ginny Chen
B Name of the person in charge of measurement: Troy Chang

Sample pre-treatment

Flame test

A\ 4

Sample analyzed by FTIR

A\ 4

Check wave-number of C-Cl bonding

'

Data
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Analytical flow chart of Soxhlet extraction (GC/MS) procedure

B Name of the person who made measurement: Roman Wong
B Name of the person in charge of measurement: Troy Chang

[ Test Items: Phthalate - Benzotriazole ~ HBCDD ~» NP ~ DBBT »

Organic phosphorus compounds)

Sample pretreatment/separation
Sample extraction by soxhlet method

!

Concentrate/Dilute Extracted solution

!

Analysis was performed by GC/MS

!

Data
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Analytical flow chart of halogen content

1) Name of the person who made measurement: Rita Chen
2) Name of the person in charge of measurement: Troy Chang

Sample pretreatment / Separation

A 4

Weighting and putting sample in cell

A\ 4

Oxygen Bomb Combustion / Absorption

!

Dilution to fixed volume

A\ 4

Analysis was performed by IC
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PAHs (Polynuclear Aromatic Hydrocarbons) analytical flow chart

B Name of the person who made measurement: Roman Wong
B Name of the person in charge of measurement: Troy Chang

Sample pre-treatment

'

Sample extracted (ultrasonic extraction) by
Toluene solvent

'

Analysis was performed by GC/MS

!

Data
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* The tested sample / part is marked by an arrow if it's shown on the photo. *

CE/2011/A4649

SGSE11A4649010

** End of Report **
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RTRRER R T L, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

txon &% (Sample Description) : EAy-vmek

B AIFE (Style/Item No.) : 63050
Wt B #A (Sample Receiving Date) : 2011/12/28
) 3XHA M) (Testing Period) : 2011/12/28 TO 2012/01/04

A4 K (Test Results) FHATFT—H8 (Please refer to next pages).

&35 (Conclusion) : RIEEP PR, 88~ 45 R~ SEE - SRBRR S AB R AIRERTS
RoHS354~2002/95/EChY £ 3735 42011/65/EUZ & K (Based on the performed tests on
submitted samples, the test results of Cadmium, Lead, Mercury, Hexavalent
Chromium Cr(VI), PBBs and PBDEs comply with the limits as set by RoHS Directive
2011/65/EU Annex II; recasting 2002/95/EC.)

/i 4

e

Chenyu Kung \w
Signed for and ohbe
SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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A5 (No. )

1F., NO. 19, ALY. 10, LN. 68, ZHONGXING S. ST., SANCHONG DIST., NEW TAIPEI CITY 241, TAIWAN (R. O. C.)

B2 & K (Test Results)

803X 2/ 4Z (PART NAME)No.1

: CE/2011/C5251

B #1(Date) : 2012/01/04

A& 8K (BROWN POWDER)

B & (Page)

2 of 9

MRA B B AR % FARE| BR |
(Test Items) (Unit) (Method) AR AL (Result) Hiﬁi
(MDL) No.1 (Limit)
43 / Cadmium (Cd) mg/kg |$FIEC 62321: 2008 &, UREIZLT 2 n.d. 100
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |$FIEC 62321: 2008, URREIZLT 2 n.d. 1000
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |ZFIEC 62321: 2008F %, ABREBET 2 n.d. 1000
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
A8 4% / Hexavalent Chromium mg/kg éﬁﬁ?IEC 62321: 2008 7, VAUV-VISHA]. 2 n.d. 1000
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.
NBE+F IR/ mg/kg |%#US EPA 3540CH 3%, R AAMBH/H i 5 n.d. -
Hexabromocyclododecane (HBCDD) ﬁ%ﬁ?ﬁﬂ. / With reference to US EPA
(CAS No.: 25637-99-4) 3540C method. Analysis was performed
by GC/MS.
ARN—_WERFXITHE / BBP % | %FEN 14372, RRAMEBANT/EREERZ .| 0.003 n.d. -
(Benzyl butyl phthalate) (CAS / With reference to EN 14372. Analysis
No.: 85-68-7) was performed by GC/MS.
AREX—_FE—TH / DBP (Dibutyl % SHEN 14372, ARABRBAT/HiE =, 0.003 n.d. -
phthalate) (CAS No.: 84-74-2) / With reference to EN 14372. Analysis
was performed by GC/MS.
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A% B LS K 3k TERE | LR | A
(Test Items) (Unit) (Method) AR AL (Result) Fﬁ{ﬁ
(MDL) No.1 (Limit)

ME_TFEE= (2-THATHE)E / % | Z#EN 14372, ARABBAT/E EEHAIZ .| 0.003 n.d. -
DEHP (Di- (2-ethylhexy1) / With reference to EN 14372. Analysis
phthalate) (CAS No.: 117-81-7) was performed by GC/MS.
% ABR4A / Sum of PBBs - n.d. 1000
— &K / Monobromobiphenyl 5 n.d. -
— R WK / Dibromobiphenyl 5 n.d. -
Z8W3K / Tribromobiphenyl 5 n.d. -
V9B / Tetrabromobiphenyl 5 n.d. -
BRI / Pentabromobiphenyl 5 n.d. -
N R / Hexabromobiphenyl 5 n.d. -
Li&% 3K / Heptabromobiphenyl 5 n.d. -
NiBHEAR / Octabromobiphenyl 5 n.d. -
LT R / Nonabromobiphenyl . L ) 5 n.d. -
F B / Decabromobiphenyl ke iﬁi g;:;ﬂ?“iwzgﬁgff”‘ﬂfﬁﬁ;’zfi/ 5 n.d. -
3 ABABMA / Sum of PBDEs 62321: 2008 and performed by GC/NS. - n-d. 1000
—SBW K8 / Monobromodiphenyl ether 5 n.d. -
Z8W% K& / Dibromodiphenyl ether 5 n.d. -
Z BB KEE / Tribromodiphenyl ether 5 n.d. -
V980 3KEk / Tetrabromodiphenyl ether 5 n.d. -
BB REt / Pentabromodiphenyl ether 5 n.d. -
NI RB% / Hexabromodiphenyl ether 5 n.d. -
LA KEk / Heptabromodiphenyl ether 5 n.d. -
Ni&B KB / Octabromodiphenyl ether 5 n.d. -
JUiB B 2KE / Nonabromodiphenyl ether 5 n.d. -
+ %9 K& / Decabromodiphenyl ether 5 n.d. -
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A5 (No. )
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: CE/2011/C5251

H # (Date)

2012/01/04

B & (Page)

4 of 9

iy s rERE| 8% | #m
(Tfifxiﬁtfms) ([i:fi) ‘(E;[i:iﬁ & RME (Result) FRAE
(MDL) No.1 (Limit)

HE / Halogen

% (.,;?L) / Halogen-Fluorine (F) 50 n.d. -
(CAS No.: 14762-94-8)

B % (£) / Halogen-Chlorine (Cl) 4% #BS EN 14582:2007, R#TF BATH 50 126 -
(CAS No.: 22537-15-1) /K M. / With reference to BS EN
m
B % (/&) / Halogen-Bromine (Br) E/%E 14582:2007. Analysis was performed by 50 n.d. -
(CAS No.: 10097-32-2) IC.
% (#t) / Halogen-Iodine (I) 50 n.d. -
g

(CAS No.: 14362-44-8)

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ik#é‘yfﬂi)
3. MDL = Method Detection Limit (77 48 i]4&FR{E)
4. "-" = Not Regulated (JEIIKAE)
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1) RIBRATRZE AL > HbLRAEM o (E&M KT EMBS) / These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®" test method excluded )
2) AR AR : #4814 / Name of the person who made measurement: Climbgreat Yang
3) MR & FHA kA E [ Name of the person in charge of measurement: Troy Chang

3

# ~ ##4E% / Cutting ~ Preparation

v

ARESHEE / Sample Measurement
4 Pb- 43 Cd % Hg %44 Cr
\ 4 \4 \ 4
IRIET B M H Mk il e BRI AT AL (de T & R B B B B RER SRR AL Ahe il g Ak [ Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNOs/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

—‘ #&:% /Filtration }—¢ otk B 3L B AT 4 AL 3E

y I |/ Heat to appropriate
| i | Solution | | #.75 / Residue | temperature to extract
1) #xEaki /Alkali Fusion ]
v 2) H®EIER /HClto dissolve filter digestate through filter

| AR AT 4R TR AR | ICP-AES |

v

¥4 % / Sample Material JH{uER & 484 / Digestion Acid Ak G B e  Add
4, 4, 42, B8 | EoK, AiE:, B, S RER, FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
3% 3% / Glass A 85, & A8 [ HNOyHF +
&, 44, 42, MR/ X /K /Aqua regia
Gold, platinum, palladium, ceramic VRSN R-T AR R &
4% [ Silver # s / HNO; AR Se AR 72 540 nm #Y R
# % / Plastic HEk, MK, AiEk, Bk | H,SOs, H,0, HNO;, HCI HE [ measure the
b, |/ Others A NE{TER £ %4275/ | Any acid to total digestion fﬁ’}sgltéance at 540 nm by
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FRERMTAAZE |/
Analytical flow chart of Soxhlet extraction (GC/MS) procedure

B alRXAEB : 5385,# / Name of the person who made measurement: Roman Wong
B AR A EF A 7R%E [ Name of the person in charge of measurement: Troy Chang

RisAR: TEH - RE ko SRFE+R 2B EFER-FEATR
H #8644 / Test ltems: Phthalate-Benzotriazole-HBCDD~NP-DBBT~ Organic

phosphorus compounds )

e e A );Eéifg//\*m /
Sample pretreatment/separation

!

Fesh FERUGR R & X ERZE /
Sample extraction by soxhlet method

I

HEBOR IR GEIHFE |
Concentrate/Dilute Extracted solution

!

RABRATH BB ST/
Analysis was performed by GC/MS

!

#4% / Data
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[ | AEAAR :
u B A& A k% E [ Name of the person in charge of measurement: Troy Chang

2#ri#AZE | Analytical flow chart

1 8# / Name of the person who made measurement: Roman Wong

7 of 9

[X8 B (Test ltems): % :&Bi¥/ % 45 Xax - w228 -A-% /| PBB/PBDE, TBBP-A-bis ]

M RBFAAZ A | First testing process ——p  i#4F 144 #242 & / Optional screen process sssssss

k& / Sample

)

& AT R IE / Sample pretreatment

3

#nh»#r | Screen analysis

v

=

H L IE /| Sample extraction method

T
v

ERUR L 4/#4E | Concentrate/Dilute Extracted solution

T
v

¥k i@k / Filter

[}
v

AR ATH 2 E 54 / Analysis by GC/MS

|
v

Issue Report / #3734

-

23242 & | Confirmation process = = p
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JENG-HUEI ENTERPRISE CO.
T =FEFRGA6SHI0F 195814

1F., NO. 19, ALY. 10, LN. 68, ZHONGXING S. ST., SANCHONG DIST., NEW TAIPEI CITY 241, TAIWAN (R. 0. C.)
& & 544428 / Analytical flow chart of halogen content

1) MR AE : B3k / Name of the person who made measurement: Rita Chen
2) AR A FA k&g [ Name of the person in charge of measurement: Troy Chang

Tl U
Sample pretreatment/separation

'

,p»_;!ﬁ B MR S o R ¢/
Weighting and putting sample in cell

'

PEIE S [ T
Oxygen Bomb Combustion / Absorption

'

iﬁﬁi w2 A/
Dilution to fixed volume

'

B AT RS AT/
Analysis was performed by IC
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EAEAFE AL [T
JENG-HUEI ENTERPRISE CO.
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* BAT A REART > AATETRRNZAES/FE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2011/C5251

ISGSE11C5251010

*% 4RA LB (End of Report) **
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Test Report No.: CE/2011/70734 Date : 2011/07/25  Page : 10of 4

SLITTER CO., LTD. 00O
NO. 87, MIN FU 13 TH STREET, TAOYUAN CITY 33052, TAOYUAN HSIEN,
TAIWAN, R. O. C.

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : Ag-PLATING C5210
Sample Receiving Date : 2011/07/05
Testing Period : 2011/07/05 TO 2011/07/12
Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives.
Test Method :  With reference to IEC 62321: 2008
(1) Application of modified digestion by surface etching, determination of Cadmium by
ICP-AES.
(2) Application of modified digestion by surface etching, determination of Lead by ICP-
AES.
(3) Application of modified digestion by surface etching, determination of Mercury by
ICP-AES.

(4) Determination of Hexavalent Chromium by Boiling water extraction Method.

Test Result(s) :  Please refer to next page(s).

Nicole Chien Supervisor

Signed for and\x W

SGS TAIWAN LTD:
Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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SLITTER CO., LTD.
NO. 87, MIN FU 13 TH STREET, TAOYUAN CITY 33052, TAOYUAN HSIEN,
TAIWAN, R. O. C.
Test results by chemical method (Unit: mg/kg)
Method Result

Test Item (s): (Refer to) No.1 MDL
Cadmium (Cd) (1) n.d. 2
Lead (Pb) (2) n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by Boiling (4) Negative #
water extraction
TEST PART DESCRIPTION:
No.1 : PLATING LAYER OF SILVER COLORED/COPPER COLORED METAL

Note :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4

. # = a. Positive means the presence of CrVI on the tested areas
b. Negative means the absence of CrVI on the tested areas

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg with 50 cm?

tested areas.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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SLITTER CO., LTD. 00O
NO. 87, MIN FU 13 TH STREET, TAOYUAN CITY 33052, TAOYUAN HSIEN,
TAIWAN, R. O. C.

1) The plating layer of samples were dissolved totally by pre-conditioning
method according to below flow chart. ( Cr®* test method excluded )

2) Name of the person who made measurement: Climbgreat Yang

3) Name of the person in charge of measurement: Troy Chang

Flow Chart of Stripping method for metal analysis

Preparation

Sample measurement

lcr6+

Add appropriate amount of digestion reagent

!

Heat to appropriate temperature to extract

4 Pb-Cd- Hg

Prepare suitable acid solution

'

Put sample into acid solution

) '

Cool, filter digestate through filter

|

Add diphenyl-carbazide for color development

Dissolve plating layer

y

Solution

) |

measure the absorbance at 540 nm by UV-VIS

ICP-AES
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NO. 87, MIN FU 13 TH STREET, TAOYUAN CITY 33052, TAOYUAN HSIEN,

TAIWAN, R. O. C.

CE/2011/70734

SGSE11707340101)

** End of Report **
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$EA5(No.) : CE/2011/51378 B H#i(Date) : 2011/05/12 H#(Page) : 1 of 10

RTRRER R T L, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# 5% % A% (Sample Description) : DUPONT ZYTEL HTIN

Hm A EE (Style/Item No.) : FR52G30NH NC
W+ B #A (Sample Receiving Date) : 2011/05/09
) 3XHA M) (Testing Period) : 2011/05/09 TO 2011/05/12

A4 K (Test Results) FHA T —H8 (Please refer to next pages).

Signed for and oing:
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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B2 & K (Test Results)

803X 2/ 4% (PART NAME)No.1 : g é&®BPks (WHITE PLASTIC PELLETS)

MRA B B AR % TARE - BR
(Test Items) (Unit) (Method) R AE (Result)
(MDL) No.1
43 / Cadmium (Cd) mg/kg |$FIEC 62321: 2008k, UREIBLT 2 n.d.
BTG4 . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |FIEC 62321: 2008k, UREIBLT 2 n.d.
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |ZFIEC 62321: 2008F 7%, ABRAEBELT 2 n.d.
BTG4 . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
5518 4% / Hexavalent Chromium mg/kg |ZFIEC 62321: 20087 &, VAUV-VISKA]. 2 n.d.
Cr(VI) by alkaline extraction / With reference to IEC 62321: 2008
and performed by UV-VIS.
V98 HEEy-A / Tetrabromobisphenol | mg/kg |%#DIN 5331373, RAMB1h/ i1k 10 n.d.
A (TBBP-A) (CAS No.: 79-94-7) @) . / With reference to DIN 53313
method. Analysis was performed by
GC/MS.
BATH / PVC * % VA ST NS A BROMG &, 34030 ./ Analysis - Negative
was performed by FTIR and FLAME Test.
SiaBE+t =t / mg/kg |%#US EPA 3540C ik, A RAAMMEH /K 5 n.d.
Hexabromocyclododecane (HBCDD) ﬁ%ﬁ?ﬁﬂ. / With reference to US EPA
(CAS No.: 25637-99-4) 3540C method. Analysis was performed
by GC/MS.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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##A 8 R4 AR fﬁ’:’;ﬁ;’] (Rfiit)
(Test Items) (Unit) (Method)

(MDL) No.1
$RBRMA / Sum of PBBs - —
— 82K / Monobromobiphenyl 5 4.
ZiBH3K / Dibromobiphenyl 5 4.
ZRWEK / Tribromobiphenyl 5 .
WiAHE 3K / Tetrabromobiphenyl 5 4.
FBEK / Pentabromobiphenyl 5 4.
FNIRHK / Hexabromobiphenyl 5 n.d.
WK / Heptabromobiphenyl 5 .
N / Octabromobiphenyl 5 n.d.
LR B 2K / Nonabromobiphenyl ) . ‘ 5 n.d.
SABEELMS / Sun of PEDE: 62321: 2008 and performed by GC/NS. - n.d.
— % ¥} K&k / Monobromodiphenyl ether 5 .
Z R XEE / Dibromodiphenyl ether 5 0d.
ZRHBREE / Tribromodiphenyl ether 5 n.d.
w9 % B KBk / Tetrabromodiphenyl ether 5 o d.
BRW KB / Pentabromodiphenyl ether 5 0d.
> Hi KBt / Hexabromodiphenyl ether 5 n.d.
LA KEk / Heptabromodiphenyl ether 5 0d.
N KB / Octabromodiphenyl ether 5 n.d.
JUiB B 2KE / Nonabromodiphenyl ether 5 0d.
+ %9 K& / Decabromodiphenyl ether 5 0d.
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A5 (No. )

: CE/2011/51378 H#(Date) : 2011/05/12

B & (Page)

4 of 10

AR AE

(Test Items)

%4z
(Unit)

AR F &%
(Method)

7 kAR Al
i AL
(MDL)

X
(Result)

No.1

T’Iﬁﬁdiiﬁ\ﬁ / Phthalates

MR FERF XA THE / BBP
(Benzyl butyl phthalate) (CAS
No.: 85-68-7)

MR FEE— (2-ThRTHK)EE /
DEHP (Di- (2-ethylhexyl)
phthalate) (CAS No.: 117-81-7)

K- FEE — R KB / DIDP (Di-
isodecyl phthalate) (CAS No.:
26761-40-0)

MR FEs— R 8 / DINP (Di-
isononyl phthalate) (CAS No.:
28553-12-0)

MR —_FBER—T¥E / DNOP (Di-n-

octyl phthalate) (CAS No.: 117-
84-0)

HRE—FE—THE / DBP (Dibutyl
phthalate) (CAS No.: 84-74-2)

% FEN 14372, VARARR AT/ L1k 4050
Z..

/ With reference to EN 14372.

Analysis was performed by GC/MS.

0.003

0.003

0.003

0.003

3 (Note)

. **= Qualitative analysis (No Unit) &M op#(&E(z)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (ﬂiﬁ?ﬁi)

3. MDL = Method Detection Limit (77 48 ]4&FR{E)
4. "-" = Not Regulated (SEIIKAE)

5

6

. Negative = Undetectable &M (kA %]); Positive = Detectable FFiE(E4&RZ])
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1) RIBRA T REE A0 > Hb LRAEM o (B4 M KT EMBS) / These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) AR AE : #%1% / Name of the person who made measurement: Climbgreat Yang
3) MR & FHA kA E [ Name of the person in charge of measurement: Troy Chang

W4~ B 4Es / Cutting ~ Preparation

v

ARESHEE / Sample Measurement
4% Pb - 45 Cd & Hg R4 Cr
\ 4 \4 \ 4
RAZT Pl 094 kil e B AT B AL(m T & A BB R SRR AR AL/ A i F H Ak 1 Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNOs/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

@8 /Filtration ’—¢ otk B 3 B AT K AL
I |/ Heat to appropriate

i | Solution | 7% | Residue | temperature to extract
1)  #tEEksk /Alkali Fusion P ——
v 2) BEEM /HClto dissolve filter digestate through filter

AR AT 4R T4 [ ICP-AES |

v

oA E | Sample Material JHAbEs kA& 48 / Digestion Acid e EH e | Add
4, 4, 4B, B8 | EoK, AiE:, B, SRER, FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
3% 3% | Glass # 85, 5, A B / HNOs/HF +
4, 44, e, AL/ EsKk /Aqua regia
Gold, platinum, palladium, ceramic VRSN R-T AR R &
4% |/ Silver #Ek [ HNO; A SRR A 540 nm &g R
#% / Plastic B, AR, A, B /| HSO4 HoOz HNOs, HCI W& | measure the
b, | Others A NAE{TER £ %4275/ | Any acid to total digestion 3&’73%3”09 at 540 nm by
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FHTRER /
Analytical flow chart

1) RFRAEB : F%# / Name of the person who made measurement: Roman Wong
2) AlRAaEFA 3% [ Name of the person in charge of measurement: Shinjyh Chen

W 7):K8 A (Test ltems): v /&4 & -A ~ 48 A/ TBBP-A » Bisphenol A

How Al R IE /
Sample pretreatment

!

F AFEREER/
Sample extraction by Soxhlet extraction

)

PTAEACR R, FEBURIR GEIFFE]
Derived by acetic acid
Concentrate/Dilute Extracted solution

!

ARABRATH AR AT/
Analysis was performed by GC/MS

!

#4% / Data
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REACHAWR AR AR /

Analysis flow chart for determination of PVC in material

1) MFRAEB : &% / Name of the person who made measurement: Ginny Chen
2) AR B EFA 3% [ Name of the person in charge of measurement: Shinjyh Chen

# %A 32 / Sample pre-treatment

!

¥ &3k 40 | Flame test

!

9 SkEE A7 | Sample analyzed by FTIR

!

#ERC-Clagig & /
Check wave-number of C-Cl bonding

)

#3E /Data
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% X EIR(GCIMS) 2 #7442 H /
Analytical flow chart of Soxhlet extraction (GC/MS) procedure
1) AHAAE : §5# / Name of the person who made measurement: Roman Wong
2) AR & EFA: #H% [ Name of the person in charge of measurement: Shinjyh Chen
W #):X7F B (Test ltems): T #A] » R = fafbodh ~ SRR+t~ T~ BT A=
B KA e - A #BE A4 | Phthalate ~ Benzotriazole ~ HBCDD ~ NP ~ DBBT -

Organic phosphorus compounds

BT RE H /
Sample pretreatment/separation

!

Hesm ERIR A & N FERE /
Sample extraction by soxhlet method

I

HEBORIR GEIHFE |
Concentrate/Dilute Extracted solution

!

RAADRATH BE AT /
Analysis was performed by GC/MS

!

#4% / Data
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»# %428 | Analytical flow chart

1)@RAANE : %W / Name of the person who made measurement: Roman Wong
2): A& A ¢ k&g [ Name of the person in charge of measurement: Troy Chang
W 73K 78 B (Test ltems): %R BE K/ % a0 Ket, Wik 4 &-A-4 / PBB/PBDE, TBBP-A-bis

M RBIAAZ A | First testing process ——p  i#4F 144 #242 & / Optional screen process sssssss HERAZ K | Confirmation process == = p

#sm / Sample

AT IZ / Sample pretreatment

3

-

&R #r | Screen analysis

v

#S#EHE / Sample extraction method

T
v

ERUR I 4/#4E | Concentrate/Dilute Extracted solution

T
v

Rk ®@E / Filter

]
v

FABRATH 1 5Ar / Analysis by GC/MS

[
v

Issue Report / #3732
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CE/2011/51378

SGSE11513780101

*% 4RA LB (End of Report) **
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RTRRER R T L, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

txon &% (Sample Description) : EAy-vmek

B AIFE (Style/Item No.) : 63051
Wt B #A (Sample Receiving Date) : 2011/12/28
) 3XHA M) (Testing Period) : 2011/12/28 TO 2012/01/04

A4 K (Test Results) FHATFT—H8 (Please refer to next pages).

&35 (Conclusion) : RIEEP PR, 88~ 45 R~ SEE - SRBRR S AB R AIRERTS
RoHS354~2002/95/EChY £ 3735 42011/65/EUZ & K (Based on the performed tests on
submitted samples, the test results of Cadmium, Lead, Mercury, Hexavalent
Chromium Cr(VI), PBBs and PBDEs comply with the limits as set by RoHS Directive
2011/65/EU Annex II; recasting 2002/95/EC.)

/i 4

e

Chenyu Kung \w
Signed for and ohbe
SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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A5 (No. )

1F., NO. 19, ALY. 10, LN. 68, ZHONGXING S. ST., SANCHONG DIST., NEW TAIPEI CITY 241, TAIWAN (R. O. C.)

B2 & K (Test Results)

803X 2/ 4Z (PART NAME)No.1

: CE/2011/C5252

B #1(Date) : 2012/01/04

A& 8K (BROWN POWDER)

B & (Page)

2 of 9

MRA B B AR % FARE| BR |
(Test Items) (Unit) (Method) AR AL (Result) Hiﬁi
(MDL) No.1 (Limit)
43 / Cadmium (Cd) mg/kg |$FIEC 62321: 2008 &, UREIZLT 2 n.d. 100
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |$FIEC 62321: 2008, URREIZLT 2 n.d. 1000
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |ZFIEC 62321: 2008F %, ABREBET 2 n.d. 1000
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
A8 4% / Hexavalent Chromium mg/kg éﬁﬁ?IEC 62321: 2008 7, VAUV-VISHA]. 2 n.d. 1000
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.
NBE+F IR/ mg/kg |%#US EPA 3540CH 3%, R AAMBH/H i 5 n.d. -
Hexabromocyclododecane (HBCDD) ﬁ%ﬁ?ﬁﬂ. / With reference to US EPA
(CAS No.: 25637-99-4) 3540C method. Analysis was performed
by GC/MS.
ARN—_WERFXITHE / BBP % | %FEN 14372, RRAMEBANT/EREERZ .| 0.003 n.d. -
(Benzyl butyl phthalate) (CAS / With reference to EN 14372. Analysis
No.: 85-68-7) was performed by GC/MS.
AREX—_FE—TH / DBP (Dibutyl % SHEN 14372, ARABRBAT/HiE =, 0.003 0.005 -
phthalate) (CAS No.: 84-74-2) / With reference to EN 14372. Analysis
was performed by GC/MS.
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A% B LS K 3k TERE | LR | A
(Test Items) (Unit) (Method) AR AL (Result) Fﬁ{ﬁ
(MDL) No.1 (Limit)

ME_TFEE= (2-THATHE)E / % | Z#EN 14372, ARABBAT/E EEHAIZ .| 0.003 n.d. -
DEHP (Di- (2-ethylhexy1) / With reference to EN 14372. Analysis
phthalate) (CAS No.: 117-81-7) was performed by GC/MS.
% ABR4A / Sum of PBBs - n.d. 1000
— &K / Monobromobiphenyl 5 n.d. -
— R WK / Dibromobiphenyl 5 n.d. -
Z8W3K / Tribromobiphenyl 5 n.d. -
V9B / Tetrabromobiphenyl 5 n.d. -
BRI / Pentabromobiphenyl 5 n.d. -
N R / Hexabromobiphenyl 5 n.d. -
Li&% 3K / Heptabromobiphenyl 5 n.d. -
NiBHEAR / Octabromobiphenyl 5 n.d. -
LT R / Nonabromobiphenyl . L ) 5 n.d. -
F B / Decabromobiphenyl ke iﬁi g;:;ﬂ?“iwzgﬁgff”‘ﬂfﬁﬁ;’zfi/ 5 n.d. -
3 ABABMA / Sum of PBDEs 62321: 2008 and performed by GC/NS. - n-d. 1000
—SBW K8 / Monobromodiphenyl ether 5 n.d. -
Z8W% K& / Dibromodiphenyl ether 5 n.d. -
Z BB KEE / Tribromodiphenyl ether 5 n.d. -
V980 3KEk / Tetrabromodiphenyl ether 5 n.d. -
BB REt / Pentabromodiphenyl ether 5 n.d. -
NI RB% / Hexabromodiphenyl ether 5 n.d. -
LA KEk / Heptabromodiphenyl ether 5 n.d. -
Ni&B KB / Octabromodiphenyl ether 5 n.d. -
JUiB B 2KE / Nonabromodiphenyl ether 5 n.d. -
+ %9 K& / Decabromodiphenyl ether 5 n.d. -
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: CE/2011/C5252

H # (Date)

2012/01/04

B & (Page)

4 of 9

iy s rERE| 8% | #m
(Tfifxiﬁtfms) ([i:fi) ‘(E;[i:iﬁ & RME (Result) FRAE
(MDL) No.1 (Limit)

HE / Halogen

% (.,;?L) / Halogen-Fluorine (F) 50 n.d. -
(CAS No.: 14762-94-8)

B % (£) / Halogen-Chlorine (Cl) 4% #BS EN 14582:2007, R#TF BATH 50 115 -
(CAS No.: 22537-15-1) /K M. / With reference to BS EN
m
B % (/&) / Halogen-Bromine (Br) E/%E 14582:2007. Analysis was performed by 50 n.d. -
(CAS No.: 10097-32-2) IC.
% (#t) / Halogen-Iodine (I) 50 n.d. -
g

(CAS No.: 14362-44-8)

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ik#é‘yfﬂi)
3. MDL = Method Detection Limit (77 48 i]4&FR{E)
4. "-" = Not Regulated (JEIIKAE)
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1) RIBRATRZE AL > HbLRAEM o (E&M KT EMBS) / These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®" test method excluded )
2) AR AR : #4814 / Name of the person who made measurement: Climbgreat Yang
3) MR & FHA kA E [ Name of the person in charge of measurement: Troy Chang

3

# ~ ##4E% / Cutting ~ Preparation

v

ARESHEE / Sample Measurement
4 Pb- 43 Cd % Hg %44 Cr
\ 4 \4 \ 4
IRIET B M H Mk il e BRI AT AL (de T & R B B B B RER SRR AL Ahe il g Ak [ Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNOs/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

—‘ #&:% /Filtration }—¢ otk B 3L B AT 4 AL 3E

y I |/ Heat to appropriate
| i | Solution | | #.75 / Residue | temperature to extract
1) #xEaki /Alkali Fusion ]
v 2) H®EIER /HClto dissolve filter digestate through filter

| AR AT 4R TR AR | ICP-AES |

v

¥4 % / Sample Material JH{uER & 484 / Digestion Acid Ak G B e  Add
4, 4, 42, B8 | EoK, AiE:, B, S RER, FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
3% 3% / Glass A 85, & A8 [ HNOyHF +
&, 44, 42, MR/ X /K /Aqua regia
Gold, platinum, palladium, ceramic VRSN R-T AR R &
4% [ Silver # s / HNO; AR Se AR 72 540 nm #Y R
# % / Plastic HEk, MK, AiEk, Bk | H,SOs, H,0, HNO;, HCI HE [ measure the
b, |/ Others A NE{TER £ %4275/ | Any acid to total digestion fﬁ’}sgltéance at 540 nm by
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FRERMTAAZE |/
Analytical flow chart of Soxhlet extraction (GC/MS) procedure

B alRXAEB : 5385,# / Name of the person who made measurement: Roman Wong
B AR A EF A 7R%E [ Name of the person in charge of measurement: Troy Chang

RisAR: TEH - RE ko SRFE+R 2B EFER-FEATR
H #8644 / Test ltems: Phthalate-Benzotriazole-HBCDD~NP-DBBT~ Organic

phosphorus compounds )

e e A );Eéifg//\*m /
Sample pretreatment/separation

!

Fesh FERUGR R & X ERZE /
Sample extraction by soxhlet method

I

HEBOR IR GEIHFE |
Concentrate/Dilute Extracted solution

!

RABRATH BB ST/
Analysis was performed by GC/MS

!

#4% / Data
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3875 (No.) : CE/2011/C5252 B #i(Date) : 2012/01/04 F #(Page)

T =FEFRGA6SHI0F 195814
1F., NO. 19, ALY. 10, LN. 68, ZHONGXING S. ST., SANCHONG DIST., NEW TAIPEI CITY 241, TAIWAN (R. O. C.)

[ | AEAAR :
u B A& A k% E [ Name of the person in charge of measurement: Troy Chang

2#ri#AZE | Analytical flow chart

1 8# / Name of the person who made measurement: Roman Wong

7 of 9

[X8 B (Test ltems): % :&Bi¥/ % 45 Xax - w228 -A-% /| PBB/PBDE, TBBP-A-bis ]

M RBFAAZ A | First testing process ——p  i#4F 144 #242 & / Optional screen process sssssss

k& / Sample

)

& AT R IE / Sample pretreatment

3

#nh»#r | Screen analysis

v

=

H L IE /| Sample extraction method

T
v

ERUR L 4/#4E | Concentrate/Dilute Extracted solution

T
v

¥k i@k / Filter

[}
v

AR ATH 2 E 54 / Analysis by GC/MS

|
v

Issue Report / #3734

-

23242 & | Confirmation process = = p
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JENG-HUEI ENTERPRISE CO.
T =FEFRGA6SHI0F 195814

1F., NO. 19, ALY. 10, LN. 68, ZHONGXING S. ST., SANCHONG DIST., NEW TAIPEI CITY 241, TAIWAN (R. 0. C.)
& & 544428 / Analytical flow chart of halogen content

1) MR AE : B3k / Name of the person who made measurement: Rita Chen
2) AR A FA k&g [ Name of the person in charge of measurement: Troy Chang

Tl U
Sample pretreatment/separation

'

,p»_;!ﬁ B MR S o R ¢/
Weighting and putting sample in cell

'

PEIE S [ T
Oxygen Bomb Combustion / Absorption

'

iﬁﬁi w2 A/
Dilution to fixed volume

'

B AT RS AT/
Analysis was performed by IC
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EAEAFE AL [T
JENG-HUEI ENTERPRISE CO.

T ZFREPREALFSHI0F195E 14
1F., NO. 19, ALY. 10, LN. 68, ZHONGXING S. ST., SANCHONG DIST., NEW TAIPEI CITY 241, TAIWAN (R. O. C.)

* BAT A REART > AATETRRNZAES/FE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2011/C5252

ISGSE11C5252010

*% 4RA LB (End of Report) **
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Test Report

B4R TR 2] 0000
TEH KON INDUSTRIAL CORPORATION

LT AR E AME L IR0
NO. 60, WUQUAN 7TH RD., WUGU DIST., NEW TAIPEI CITY 24890, TAIWAN

RTRRERE R T, BhEPpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

b &A% (Sample Description) : %4 R (BRASS STRIP C2680R)
Wt B #f (Sample Receiving Date) : 2011/02/21
) 3XHA M) (Testing Period) : 2011/02/21 TO 2011/03/03

R & F(Test Results) : FHAT—H8 (Please refer to next pages).

Chemical Laboratory — Taipei
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BAAH TR 2R 3)

TEH KON INDUSTRIAL CORPORATION
LT A B AAELHE605E

NO. 60, WUQUAN 7TH RD., WUGU DIST., NEW TAIPEI CITY 24890, TAIWAN

MR R (Test Results)

803X 2/ 4% (PART NAME)No.1

4 ® 4% (GOLDEN COLORED METAL)

T HAA

X

(CAS No.:

000688-73-3)

YR EARR B HA]. / With reference to
DIN 38407-13. Analysis was performed
by GC/FPD.

ES T ¥ Sy ok i | (Reeslt)
(Test Items) (Unit) (Method) (MDL) No .1
43 / Cadmium (Cd) mg/kg |ZFIEC 62321: 2008F 7%, ABRAJEBLT 2 n.d.
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
85 / Lead (Pb) mg/kg |%FIEC 62321: 2008% 3%, RREIBEE 2 15
R TFBGTEEEAAM . / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |ZFIEC 62321: 2008F 7%, ABRAJEBLT 2 n.d.
ﬂﬁﬁ%%égfiﬂ?fi*ﬁ«ﬂd / With reference
to IEC 62321: 2008 and performed by
ICP-AES.
<18 4% / Hexavalent Chromium * SF#IEC 62321: 20087% 7%, ¥ASpot test /| 0.02mg/kg Negative
Cr(VI) by Spot test / boiling boiling water extraction#i@]. / With with 50 cm?
water extraction reference to IEC 62321: 2008 and surface area
performed by Spot test / boiling water
extraction Method. (See Note 6)
A ¥4 / Organic-tin compounds
=ZT#4% / Tributyl Tin (TBT) mg/kg |%FDIN 38407-13% 3%, R RAMMBI1R/ K 0.03 n.d.
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1&IAA TR 8] 0000
TEH KON INDUSTRIAL CORPORATION

LT A B AAELHE605E
NO. 60, WUQUAN 7TH RD., WUGU DIST., NEW TAIPEI CITY 24890, TAIWAN

N 3 3
23 % R % ﬁﬁiﬁg (R:‘: * )
(Test Items) (Unit) (Method) (MDL) No .1
Z X %4 / Triphenyl Tin (TphT) mg/kg |%F#DIN 38407-13% 3%, R RAMBI1&/ K 0.03 n.d.
(CAS No.: 000668-34-8) Yo R EAG R 3242, / With reference to
DIN 38407-13. Analysis was performed
by GC/FPD.

3 (Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (ﬂiﬁ?ﬁi)

3. MDL = Method Detection Limit (77 %8845 RAE)

4. "-" = Not Regulated (SEIRAI&AA)

5. **= Qualitative analysis (No Unit) &M (8 E(z)

6. Spot-test:
Negative = Absence of Cr(VI) coating / surface layer (45 P18 1 3] 55184%),
Positive = Presence of Cr(VI) coating / surface 1ayer(@§ﬁ%q’ﬂﬁﬁﬂiﬂ7ffgég):

The tested sample should be further verified by boiling-water-extraction method if the spot test
result cannot be confirmed. (& 3%MAMZEEAN, MRS T Pboiling-water-extract ioniB] kit —

P AER)

Boiling-water-extraction:
Negative = Absence of Cr(VI) coating / surface 1ayer(@§ﬁ%q’ﬂﬁﬁﬂz:§ﬂ7ff§§§),
Positive = Presence of Cr(VI) coating / surface 1ayer(@§ﬁ%q’ﬂﬁﬁﬂ§47kfgég):

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg

with 50 cm? sample surface area. (3;%§2§ﬁ%§{;§0.02 mg/kg with 50 cm? (sample surface area))
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1&IAA TR 8] 0000 OO0 0O O
TEH KON INDUSTRIAL CORPORATION

LT A B AAELHE605E
NO. 60, WUQUAN 7TH RD., WUGU DIST., NEW TAIPEI CITY 24890, TAIWAN

1) RIBRTEYRAZE MM 4 L ERER - (SRR T &%) [/ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) AR AR : #81% / Name of the person who made measurement: Climbgreat Yang
3) Al A EA : RAE [ Name of the person in charge of measurement: Troy Chang

W4 - ¥#H4% /Cutting - Preparation

v

%A% &% / Sample Measurement
43 Pb~ 45 Cd # Hg ~1%4 Cr
v v A\
WRIE T Bl & 69H B fo vk 3% 00 BRSEAT VAL (e T 7 B HR R AR 9RO E AL Ao @Bl ik /Add
pf<w) / Acid digestion by suitable acid depended on Microwave digestion with HNO,/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

% / Heat to appropriate

J_| & / Filration ’_i o3k B B AT WAL

y
| 7% | Solution | | #%;% | Residue | temperature to extract
1) %Q%ﬁﬁ& / Alkali Fusion /:»\%Pfi@/}gﬁi% /COO',
+ 2) HEgE# /HClto dissolve filter digestate through filter

| R A8 6T BT B4R R /ICP-AES |

v

¥4 / Sample Material #HAuBk kA4 / Digestion Acid Aark e e Add
4R, 4R, 45, 178 | FoK, RHER, BER, SRR, ERK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO;, HCI, HF, H,0, color development
3% 3% | Glass #iEk, 8 A8 / HNOs/HF +
A&, 48, 4, AL/ E /K /Aqua regia
Gold, platinum, palladium, ceramic VAR IR -T R Rk &
4% / Silver #igk | HNO; A& A 540 nm Ay R
# % | Plastic BBk, SRR, WEE, B8 | HSO,, H,0,, HNO;, HCI HE [ measure the
H 4 [ Others A NAETER £ % AEM [ Any acid to total digestion ?JVbS(\j/rltéance at 540 nm by
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1&IAA TR 8] 0000 OO0 0O O

TEH KON INDUSTRIAL CORPORATION

LT A B AAELHE605E
NO. 60, WUQUAN 7TH RD., WUGU DIST., NEW TAIPEI CITY 24890, TAIWAN

H#S 24 R4 E / Analytical flow chart of Organic-Tin content

1) #FAAE : E® / Name of the person who made measurement: Ginny Chen
2) AR A FA - 5k%&# [ Name of the person in charge of measurement: Troy Chang

7 7N

HSATR I / Sample pretreatment
A BB ZER |
Sample extraction by organic solvent

'

v T ARAACEAT AL
Derived by Sodium tetraethylborate

'

R IR |
Concentrate/Dilute Extracted solution

A\ 4

RABR I KG9 A/
Analysis was performed by GC/FPD

!

#3% / Data
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& 4R TR 2 8 000 OO

TEH KON INDUSTRIAL CORPORATION

3L ENRE A AE L IHBE0TE
NO. 60, WUQUAN 7TH RD., WUGU DIST., NEW TAIPEI CITY 24890, TAIWAN

*% 4RA LB (End of Report) **
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Test Report No. CANEC1100854406 Date: 21 Mar 2011 Page 1 of 4

SHENZHEN MIN CHUANGUJIAN INDUSTRY COMPANY LIMITED
JIANGBIAN THE THIRD INDUSTRIAL PARK SONGGANG TOWN BAO'AN DISTRICT SHENZHEN CITY
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as :
NICKEL PLATING PRODUCTS

SGS Job No. : 13012597 - GZ

SGS Internal Reference No. : 9.6

Date of Sample Received : 15 Mar 2011

Testing Period : 15 Mar 2011 - 21 Mar 2011

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Conclusion : Based on the performed tests on submitted sample(s), the results comply

with the RoHS Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS-CSTC Ltd.

Silva Zhou
Approved Signatory
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Test Results:

ID for specimen 1 : CAN11-008544.006
Description for specimen 1 . Silvery plated metal

RoHS Directive 2002/95/EC

Test Item(s) Unit Test Method (Reference) Result  MDL Limit
Cadmium (Cd) mg/kg IEC 62321:2008, ICP-OES N.D. 2 100
Lead (Pb) mg/kg IEC 62321:2008, ICP-OES 9 2 1000
Mercury (Hg) mg/kg IEC 62321:2008, ICP-OES N.D. 2 1000
Hexavalent Chromium (CrVI) by - IEC 62321:2008, UV-Vis Negative & #
boiling water extraction

Note:

1. mg/kg = ppm

2. N.D. = Not Detected (< MDL)
3. MDL = Method Detection Limit
4. & = Spot-Test:
Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test result
is negative or cannot be confirmed.)
Boiling-water-extraction:
Negative = Absence of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is
equal or greater than 0.02 mg/kg with 50 cm? sample surface area.
Storage conditions and production date of the tested sample are unavailable and thus results of Cr(VI)
represent status of the sample at the time of testing.
5. # = Positive indicates the presence of CrVI on the tested areas.
Negative indicates the absence of CrVI on the tested areas.
6. "- " = Not regulated
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ATTACHMENTS
ReoHS Testing Flow Chart

17 Mame of the person who made testing: Bella VWang / Ross Zhan
21 Mame of the person in charge of testing: Adams Yu

3) These samples were dissolved totally by pre-conditioning method according to below flow chart
(CrB+ test method excluded).

Sample Preparation

¥
Sample Measurement

leICdIHg l Crer
Acid digestion with I l
icrowaves hotplate Monmetallic M etallic
material material
¥
Filtration L Positi
Adding digestion nsltive
| reagent
¥ v ¥
=alution Fesidue Heating to
A0~95°C for Boiling water
extraction extraction
¥
17 Alkali Fusion / _ ‘I' ‘*
Diry Ashing Filtration and Adding 1,5-
2 Acid to pH adjustrment diphenylcarhazide
dizsolve * for calor
development
Adding 1,5- 3
diphenylcarhazide
ICP-0E SiAA S for color & red color
development indicates the
presence of Cré+
‘L If necessary,
\ LI confirm with
DATA Uv-Vis,
L. !
DAaTA, " DAaTA,

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.
htm and for electronic format documents,subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of

liability %\and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of

! ‘n/'tf'ocr"?%i‘\lyi W within the limits of Client’s instructions, ifany. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
X Xights and obligations under the transaction documents. This document cannot be reproduced except in full,without prior written approval of the Company.
Wrunauthorized alte('@g Yon, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

f ‘cﬁess ogétﬁ ptatedi ‘_‘ results shown in this test report refer only to the sample(s) tested .
ie D) )

198 Kezhu Road Scientech Park Guangzhou Economic & Technology Development Distict Guangzhou,China 510663  t (86-20) 82155555 f (86-20) 82075113 WWW.Cn.sgs.com
thE M - BFRARTERERSIHREE1985 HB4R: 510663 t (86-20)82155555 f (86-20)82075113 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)





Test Report No. CANEC1100854406  Date: 21 Mar 2011 Page 4 of 4

Sample photo:

CANEC1100854

CAN11-008544.006

SGS authenticate the photo on original report only
*** End of Report ***
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SHENZHEN MIN CHUANGUJIAN INDUSTRY COMPANY LIMITED
JIANGBIAN THE THIRD INDUSTRIAL PARK SONGGANG TOWN BAO'AN DISTRICT SHENZHEN CITY
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as :
SILVER PLATING PRODUCTS

SGS Job No. : 13012597 - GZ

SGS Internal Reference No. : 9.7

Date of Sample Received : 15 Mar 2011

Testing Period : 15 Mar 2011 - 21 Mar 2011

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Conclusion : Based on the performed tests on submitted sample(s), the results comply

with the RoHS Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS-CSTC Ltd.

Silva Zhou
Approved Signatory
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Test Results:

ID for specimen 1 : CAN11-008544.007
Description for specimen 1 . Silvery plated metal

RoHS Directive 2002/95/EC

Test Item(s) Unit Test Method (Reference) Result  MDL Limit
Cadmium (Cd) mg/kg IEC 62321:2008, ICP-OES N.D. 2 100
Lead (Pb) mg/kg IEC 62321:2008, ICP-OES 12 2 1000
Mercury (Hg) mg/kg IEC 62321:2008, ICP-OES N.D. 2 1000
Hexavalent Chromium (CrVI) by - IEC 62321:2008, UV-Vis Negative & #
boiling water extraction

Note:

1. mg/kg = ppm

2. N.D. = Not Detected (< MDL)
3. MDL = Method Detection Limit
4. & = Spot-Test:
Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test result
is negative or cannot be confirmed.)
Boiling-water-extraction:
Negative = Absence of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is
equal or greater than 0.02 mg/kg with 50 cm? sample surface area.
Storage conditions and production date of the tested sample are unavailable and thus results of Cr(VI)
represent status of the sample at the time of testing.
5. # = Positive indicates the presence of CrVI on the tested areas.
Negative indicates the absence of CrVI on the tested areas.
6. "- " = Not regulated
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ATTACHMENTS
ReoHS Testing Flow Chart

17 Mame of the person who made testing: Bella VWang / Ross Zhan
21 Mame of the person in charge of testing: Adams Yu

3) These samples were dissolved totally by pre-conditioning method according to below flow chart
(CrB+ test method excluded).

Sample Preparation

¥
Sample Measurement

leICdIHg l Crer
Acid digestion with I l
icrowaves hotplate Monmetallic M etallic
material material
¥
Filtration L Positi
Adding digestion nsltive
| reagent
¥ v ¥
=alution Fesidue Heating to
A0~95°C for Boiling water
extraction extraction
¥
17 Alkali Fusion / _ ‘I' ‘*
Diry Ashing Filtration and Adding 1,5-
2 Acid to pH adjustrment diphenylcarhazide
dizsolve * for calor
development
Adding 1,5- 3
diphenylcarhazide
ICP-0E SiAA S for color & red color
development indicates the
presence of Cré+
‘L If necessary,
\ LI confirm with
DATA Uv-Vis,
L. !
DAaTA, " DAaTA,
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Sample photo:
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CAN11-008544.007

SGS authenticate the photo on original report only
*** End of Report ***
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